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Date of Testing:

Date of Next Testing:
Product Name:

CAS Number:
Specifications & Purity:
Lot #:

SKU #

Version

Analysis #:

Parameter

Melt Index(190°C/2.16 kg)
Vinyl Acetate

Appearance (P101486)
Infrared spectrum
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Certificate of Analysis

2024-05-20 15:12:10
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Poly(ethylene-co-vinyl acetate)

24937-78-8

vinyl acetate 40 wt. %,melt index 52 g/10 min(190°C/2.16kg)

H2205594
P101486
0]

360013

Limit Values

51-53 (g/10min)
39-41 (%)

colorless beads
Conforms to Structure

Result

51.98 g/10min

40.00 %

colorless beads
Conforms to Structure

Phone: +1(833) 552-7181 Email: QualityAssurance@aladdinsci.com Website: https://www.aladdinsci.com/

Page:1/1



	Certificate of Analysis

